XCERFIICZDHATZR BHRAICHEDTDICEBFELTLIESE W,
Before beginning assembly, please read these instructions thoroughly.

IKyOSHL o oisports

¥83z / BURERAAE
INSTRUCTION MANUAL

1:10 Scale Radio Controlled Electric Motor Powered 2WD Short Course Truck 7ZJL57«1~¥ SC6
B >k INDEX

OZED=HDFEEIA/SAFETY PRECAUTIONS 2~5
@y hDMICEFZ X3 REQUIRED FOR OPERATION .. 6~7
@ 7O /RDZER RADIO PREPARATION . 7
@EIITRIDER BEFORE YOUBEGIN ... 8~9
@> —[7Z/)X—YEEK ARRANGEMENT OF PLASTIC PARTS ONRUNNERS ... 10 ~ 11
@ R R DAL T ASSEMBLY . 12 ~ 33
@ ] EXPLODED VIEW . 36 ~ 38
@ARTIN=Y - AT g3 /)\—Y U XK~ SPARE PARTS & OPTIONAL PARTS ... 40 ~ 45
e =i A
N\ REDIEHDERER /A\ UNDER SAFETY PRECAUTIONS
C DERIEHHERITETIES D EEA! This radio control model is not a toy!
Q- DHERITEVEREARIBT LS ICHRAINTVWET, I TICREBNES @It is highly recommended that first-time builders seek advice of
3. BREBH> TWBAILT RINA REZFERICHEITTRE W, experienced modelers before beginning assembly.
@/ NEVWENBBDT, ML TEZEIIMEDENE ENRVWFITRIT B > @Assemble this kit only in places out of children's reach!
TLIEE W, @Take enough safety precautions prior to operating this model.
@IH U TRUDEMIR. A—DEREEZ TReZEZILTHS, HFEb-o You are responsible for this model's assembly and safe operation!
THEULHLEE W, @Always keep this instruction manual ready at hand for quick
@EI T/, SHHENVW DO THERONDKSICKYIICTEEL TS W reference, even after completing the assembly.
L Q> ANFRICHIAL TERRICELHFFEL &£ 5, @Taking out liability insurance is recommended. )
KUBRRODIcOH, FERIMAREEFT 2H5EDHD £9, *SPECIFICATIONS ARE SUBJECT TO CHANGE WITHOUT NOTICE. No. 30070

© Copyright 2014 KYOSHO CORPORATION / S fRHfER i85
30070-TO1



ZEDHDEEEIE SAFETY PRECAUTIONS

LT - EFTORNCD T BFTAL LI,
Please read carefully before assembling and operating your model.

EEY—7 CEMPEERICERBEENKET DURELNHZEHRERLET,

WARNING! : This symbol indicates where caution is essential to avoid injury to yourself or others.
gikvx—7 CEROHEORRE GBI H. PoTUEWIBWI EZRUET,
PROHIBITED

: This symbol points out actions that you should NOT do to avoid possible damage
or accidents.

@ COEMIE. FERNBERRHEE T, METRHBD XA |
This product is a fully functional radio control model. It is not a toy!

Q@ COEBEELTIOHIC, ETRIOMEILITY. EITERDAVT YR ATV VOB EEZLIBRWVWET,
To enjoy this model to its fullest, complete assembly properly, perform maintenance and add optional upgrades as desired.

@I AVEZEBBPABROEMIE. FVWAZRDERSBERIRN. REPR (BER) RNORIEENH D XT,
Improper usage of Alkaline cells or rechargeable batteries may damage the electronics of the car and/or the radio.

COBEMmZEREICEURS IcHICTRDEEEZ, BT HFD LI,
In order to operate the model safely, adhere to following instructions:

*COHPZEFORBRVWEEMPEFICERBRENRET SARENH2BRZERLET,
*Here are some possibilities of significant damage to life and/or body, if the following explanations are not adhered to

e [>\
S
20
Ej

—/

Z ®
Z \
~s ul f,
2=k
PROHIBITED
P CRIICA T RPAEERBETRFEALLESI VN, £y B TICARIE

EIMIETREER - DRRISHERIC LBNWTLRE W,
nizAR. BREZR<M>TWBAKTY RN\A Rz FERICHEIITL BECRENREDFERICED £T,

S, Never reverse connection nor disassemble batteries.
Before you begin, read the manual thoroughly. First time builders should It may lead to damage and leakage.

seek advice from modelers who have experience in assembling models.




Fik
PROHIBITED

P NS EEBEP. ED S EEABDEFITDT. +ERLTLLEST W,
oo NSBREFROWDZATOEE - REFS FTILE W,
This product includes many small, sharp objects, so it should be kept out
of the reach of children.

e
1y ﬁl
r//L "

PROHIBITED

P 7 ORERO B R EN DR W EE,
BiAEH-> T2V MO—INTERLAD, REPERORRIC
BOERT,
Always check the radio batteries!
With weak dry batteries, transmission and reception of the radio fall off.
Models may become out of control under such condition, which may
cause serious accidents.

P ETS BTV RWSAT,

#it
PROHIBITED

P-EE - ATH - HROEL TRHETIBANTLIIEE N,
EHRORREBZD XTI,
Do not operate in crowded places, near children or pets, or on public
streets - it may cause serious injury.

Hik

PROHIBITED

P-EOEBENENL L,
FTCICETEFLEVTREREZRARTLEZ V. FEFTHOFEETSE
&, BOBMEPEROFRERICED XY,
When the model is behaving strangely . .!
Immediately stop the model and check the reason. Do not operate the
model until the problem is solved. This may lead to further trouble and
unforeseen accidents!

ik

PROHIBITED

1. RRDEL . AR E,
2.EHN, BFEVWE I3,

*NICT NS BBFERICBDET, Ffeo WEIDULIED, HADKRICHEDET,
Operate your model ONLY on designated areas, race tracks and other spacious areas. Do NOT operate it:

1. in residential districts and parks!
2. indoors and in limited space!

* Non-observance of the above may be cause for personal injuries and property damages.

W\



r

) EHOT HEDRBIHLED. RDOT EEBTHETFD LI,
Warning ! *In order to avoid accidents and personal injury, be sure to observe the following:
~
8 =
> e
\ @j PROHIBITED
P AR OBR WDIER, Handling fuel safely:
1. Bk W&, B TEAT, 1. Handle fuel only outdoors!
2. B O— Rz ER, 2. Only use glow fuel for radio control models!
3. AKUTIFHESHITIE D 1 2R o 3. Never use fuel indoors or in places with open fires and sources of heat!
4. BRAZD, BlcANZh LigL, 4. Never swallow fuel or let it into your eyes!
5 REE. FrvIEL>NDREHHRED 5. Store fuel only in cool, dry and dark places out of children's reach!
FOREIRWSEEFTICE <, Tightly shut the cap!
6. FERABODZEEEF. KRIEIFANZ N, 6. Do not dispose of empty fuel cans into a fire!
There is danger of explosion!
-1
s PROHIBITED
3 BITTE NIEMALS
PROHIBITED NE PAS FAIRE
PROHIBIDO
P [ElEE L TWBEDIC, EPYREZANBVNTLIIEE L, P ETHROE—Y —PRAE—RIY FO—F—EFRL B> TVNBDT,
Do not put fingers or any objects inside rotating and moving parts! TOLBNTLRREWN, VT ROENLBD T,
Motor and ESC may become very hot after use.
Please avoid touching as it may cause burn.
N
4 -
PEY =N *COHBZETORVWECBREREDOHE T IF. MESHOIRETIB-NIAHBD ET,
Cautions ! *The following are examples of situations that should be avoided for safe assembly, maintenance and operation:
L
s
ik
PROHIBITED
PHy T =Py~ RIAN—RETEDORDIRWCF+MERLT P 2EY BBERERNOBRIUCHIERL. FEETo>TRE W,
KRSV, Painting must be done only in a well-ventilated area.

All tools require careful handling to avoid injury.

Iy



BBEDHDET,

Always switch off the receiver and transmitter, then disconnect/remove
the batteries when the model is not in use. Failure to do so may cause
damage to the batteries from excessive discharge and leaking.

i
PROHIBITED

7T FDEHRTT AT 2BNNH D ET O TEMEIEIF D
LRBWTLIZEW,
Do not point the antenna towards another person.

Bk
PROHIBITED
P ETRE. BIRT 1 ZEBEL TS W,
Always run your car with the body shell mounted!
1S
PROHIBITED

P TR DG TOETIE. BMEDORREICEDEFITDOTEPH LI,
IR VISV ESBEDEI TS EI S,
SR s, WROZWEZ B,
CKEEED. I
Do not run your car on ground:
- that is overgrown with grass.
« that is muddy, sandy or rocky.
« puddle, sand, river.

P ETHRY. ETSERVREBTEBRZAA Y FZOFFIC L, BIHREXE
BOBHZRDOAL T RE W, RIFBPEBORR - RN ERR

-y

PROHIBITED

P E U AR DAL TRETSEBRVTLREE L,

BEICEIDIYNO-ITETREDRRAICED XY,
Be sure that you're operating on a unique frequency from any other RC
vehicles in the area. Failure to do so will cause a loss of control and may

cause injury.

ik

PROHIBITED

P REOEL BIGHAYREEDOSWEAA S EFRAFMOREELAVWT
<TEEW,
Do not store this model in hot or humid conditions, or in direct sunlight.

B TEHAIC, EEOERIEHEA TOIRVWARERL TR W,
Check all screws, nuts etc. on a regular basis for looseness.

B IEA 7 3 V) —Y BN DIAAPEEDLGEIF LBWTLIEE W,
WEORREEHZD XTI,
Do NOT install any option parts not made by Kyosho for this model.

To avoid causing irreparable damage, do NOT attempt any modifications.

a1\l




F*v hDfIIcE32%%¥ (1) ITEMS REQUIRED FOR OPERATION (1)
2F v Y RIVT TSRS (TOX) LB

2ch with electric speed controller and 1 servo radio control set

WE3TEL GXEHA)
AA-size Batteries (For Transmitter)

WER (B8ER) 070K @FvyRILF7ZY7HE €y bz
WHYEALTIES W, Gt EAMUMERZEL)
e CAUTION: Only use a surface radio with 2 channels and electric
== gpeed controller! (Any other radio is prohibited!)

ODFy Nl 2F vy RILTFY Tt BMATAVIILT RT3 e 7Y THA R
D7ORIRETT 2772 F L THN /_‘ Suitable servos, receiver & electric speed controller

N — R Stick-type
Q@XEHEICIEIRT v I IATENVRIL 2ch radio set X
< N WY —iR mr7>>7
AL THHBDEITH. BEHADYA T% Servo Electric speed controller

ARLTLIZEW,
@ 7 ORDEUR WL, ZORICHHEDHEA

BESEICLTLRE W, T o som
@This kit requires a 2 channel radio m/\YRILYAT 31~36mm
con-trol set with electric speed 2Fvrx)LZ7AONR \? 31~40mm
controller. Wheel-type 18~20mm
@Use stick-type or wheel-type transmitter, ~ 2ch radio set

mE(E <>
Receiver

whichever suits you best.

@For more information on the transmitter,
kindly refer to the instruction manual of
the transmitter.

Operation/Receiver Battery and Charger for Battery W=y T)LKRINY T — W7.4v Um/Ny 7Y —

Ni-MH Battery W66VU 7 T/NyTU— ’
7.4V Li-po Battery \
[

Sy 51— < == =S
ONYTU—E 1HETEOETEZEROEBRELT 6.6V Li-Fe Batiory

EVWET,
A single battery powers operation and receiver.
Batteries listed at right are suitable.

AhL—=h517

Straight Type
e

eENL—r&1T Ya—hvA7
Separate Type Short Type

T—5— A=W/ AV /A F—ARYY EZAY+£v 48y F)
Motor Wheel / Tire / Inner Sponges Pinion Gear (48 Pitch)
@LE @Ky NIlERA—Ib. 14TV A VF—2RK No.UM317~UM325, UM331~UM336
TIYLRAE—Y—: 65T~17.5T vIREENEFEA, 1103 —FI—AKZ (88 - 17~25T / 31~36T)
@Recommended YIBORA =)L IV, AYF =AM Y (Recommended : 17~25T / 31~36T)
Brushless Motor : 6.5T~ 17.5T ZARLTES W, ,
@This kit does not supply wheels andtires and T IN—FAA1)L
inner Sponges. Use wheels and tires and Inner Shock Oil

Sponges for 1/10 short course truck.

ml._/ml

228 : No.76001~76062 :
Ff'f: e B s P RERATL—HT— :
R 1 DEXIC BN BETT, : KYOSHO SPRAY —n5— Be :
RETlk. EFIVAXZL—%Z2EELT COLOR A éggﬁﬂ£é<gffgii§\i; :
WETOTSHALIZE W, E - CAUTION: Before using spray colors, E
For painting the body, use Kyosho paints - JEX  always read the explanation! .
for models! . .

©ecccccccccccccccccccccc, 0000000000000 000000000000000000000000000,

No0.96721
D-TLyIANZ=Th—)
D FLEX COLOR DECAL

2oAyIAyT—7
ne 1aP°

MICRON LINE TAPE T
No.1841RM/Y (1mm x 5m) e oo

1842R/W/Y (1.5mm x 5m)
1843R/W/Y (2.5mm x 5m) @
1859 (0.4mm x 8m)
1860 (0.7mm x 8m)

i B DRFTASRM T 3 REHE
CHENWCHENZHEY—NTT,
Self-adhesive super-flexible sheets that
NAF VT, MET A VREFERET —7TY, bond to polycarbonate - even when
Super-flexible tape for masking and detail designing jobs. applied to curved surfaces.




v hOfticz32%51 (2)

ITEMS REQUIRED FOR OPERATION (2)

HIITICRERTE
Tools required

2

It CAUTION: Handle tools carefully!

EAIZITEORRWCIE, +4EBELTEE W,

FYyhMA>TWBIER
TOOLS INCLUDED

— kG TR
Tools

BABLYF
Hex wrenche

1.5mm Ej

2.0mm
2.5mm

B+FLYF (N
Cross Wrench (small)

WNATTTIR (V)7)
High Diff. Grease (Clear)

-

WN\ATZT774RFTTVR (B)
High Graphaite Grease (Black)

@

PDEE EAR

o xperience the perfect- - G

BRARSA/IN—
(1.5mm, 2mm, 2.5mm)
Hex screwdrivers
(1.5mm, 2mm, 2.5mm)

%

WoIARYF
Needle Nose Pllers

e

W=y /{—
Wire Cutte

rs

| AN W A L
Scissors @ Instant Glue ‘I)
u’—L No0.96154 ),
@ KYOSHOR XY+ )LF JL— @
KYOSHO Special Glue
WxyOy v
Screw Cement
Why5—F17 No.96178 = }

Sharp Hobby Knife

BJUR
Grease

(G |-

e
(77777777 i
LLLLLELLL I —,

7oy YU—
ACCESSORIES

Ovy494 |\(¢‘3§F’/10cc
Loctite (Medium Strength / 10cc

)
)

No.36219 / 36219P
SPFATTYyYU—T—
SP KNIFE EDGE REAMER

TARMIARET, B ~15mmOARBIFHTESZITETY,
No need to pre-drilll Drills neat 1 ~ 15mm holes directly!

RERICEILE N E LY M T 5,

B xE=8#07 > 7+ 20T,
KREUIBERANY T —%DR<,
SEROT VT EDET,

N LZERRIEEY NS B,

A xEEo 21 v FEANS,

B 77021y FEANS,

B /\> RV N H—EED LT —RABNT VS A HER.

O@itb 5k

Q] 7Y 7DRA Y FEGD,
EEEORA Y FEY D,
[ R EHO7 > T F EED B,

Insert AA-size batteries into the Transmitter.
Extend the antenna of transmitter.

Connect the charged battery to the receiver.
Unwind the Receiver antenna.

Set trims of transmitter to center.

@ switch "ON" the Transmitter.

Switch "ON" the Electric Speed Controller.

Check that the servos move in accordance with the control
from transmitter.

@FINISH

@ Switch "OFF" the Electric Speed Controller.
Switch "OFF" the Transmitter.

Retract the Transmitter antenna.

Z7AORD#E{E PREPARE RADIO TRANSMISSION
@ 7O0RETOIEBEICLIEN>TEY MLET,
Set up the radio as explained below. Ty
W —
B
ﬁ 'ﬁ’ @ attery
T
iy @o e BoC
Charger  mpyy A
Electric Speed Controller
g X Mo )
o o) =0 %
— )
| -
] WA yF mE—s—
% Motor
ON
= (J
17 mxEm = (9] oFF
Transmitter 4
a FuFy - i =
W ZEH | s
Receiver Antenna
@B @START




FHITHIDFEE (1) BEFORE YOU BEGIN (1)

1 I TORNICTRDOZ EITERLTEE W,
Before assembling, please read the following carefully:

—
—+
-
T
.
Tt
.
Tt
—
=

ﬂn\\\\\\\\\\\\\\\

S

x|

Q@ DHHAEZRFiHs. BEZIERT D, @First, read this instruction manual and familiarise yourself with the model’s
OF v NDRBZEND B, construction.
*I—AR. RENHDHELLS, BEVWKDDORFEEL,. Hit '1—H—1iH @Check the kit contents. Should any parts be missing, contact the retail shop from
RE) FTTEELLLES N, whom the model was purchased.
QNS BRPROEPT A XZREZBVELSICT D, IESEICL THERLAN @Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
SHII T2, before fitting to ensure that you are installing the correct parts.
@TPERZfEHD & ElF - - - @Tighten Self tapping (TP) screws into parts until you have a secure attachment.
D HDEL TERBNEESNBETREDH TIIEE L, However, be careful not to overly tighten TP screws as the threads may be
U, B@RHAEFTDETHDDEEANENBLLBD XY, damaged.

2 FvhclF, BFPRINES EAPIWEENEZ L A>TWET, SRAZICIFRETHAGD £FITDOTHERL THSHEIITT
IEEW, e, ERFERZHICA>TWVWRZEDEHDFIDT, FHELTHEWVNZE U,
This kit contains screws and hardware in different metric sizes and shapes. Before using them, check the screws on the
true-to-scale diagrams on the left side in each assembly step. Some screws are extras.

Ot RDESE @/ \YEBR DY A XB
SCREWS OTHER HARDWARE
REVAY I RER HYIAYIRER 3x12mm £'X 3mm 7y yv—-Fyh E4EUVY
Button Hex Screw F/H Hex Screw Screw Washer - Nut E-ring

= = e @l®

FrvyTER Ty hER
Cap Screw Set Screw

3x12mm B S ER 5x10mm X &)L - RFZ Y5 5.8mm EOR—)L

W ISND F/H Screw Metal Bushing - Ball Bearing Pillow Ball

5mm
D&x&x&xxx&x&x&m&mJ amm ] (O
1 ~ L_)‘
12mm @




M THID;EE (2) BEFORE YOU BEGIN (2)

SEEEZEDR M
3

How to read the instruction manual:

( E%EA%I )
( Example )

1 ZOYKRYARYY Y
Front Suspension A

¢

+

&

[T ro-

@5x10mm X&)

Metal Bushing w
©l

®=xvrey
King Pin

|-
C

A: COIEBETHITZ2ERB IZDHH.
B: J\EE D ARl R, FERE.
C: ¥v hROEPRIE. ERFEZBRVTHF—No.h
FToNTWEY, ARTZNN—VEEATDIRIEF
—No.ZZB UL TLEE L,
D: SBAZEATIRZLL DV —IIEREINTVWET,
N—7VITEE U THITEED TSI,

A: Gives the name of the part being made and the serial number of steps for
assembling.

B: Details the key-number of parts, actual-size drawings and quantity of parts to use.

C: All parts, except screws, are identified by key Numbers. When purchasing spare
parts, identify the key number of the part required and cross reference this to the
Spare Parts page, which shows the purchasable spare parts and the key
numbers contained within.

D: This instruction manual uses several symbols. Pay careful attention to them
during construction.

4 SEEEICFELNTWVWEY—Y

Symbols used throughout the instruction manual, comprise:

( N
AT 285, ‘ Czhvy k33, EEBU &L SICHEITS,
Part bags used. % Cut off shaded portion. Assemble left and right
sides the same way.
\ ¥ BT BLSICHEIZITS, TV R%ES, 2ty MBEIZITS ().
e-,’ Ensure smooth, non-binding Apply grease. X Assemble as many
movement when assembling. times as specified.
R1E&, XIAYIEIZEES, R~ E,
'T‘ Temporarily tighten. Apply threadlocker True-to-scale diagram.
(screw cement).
mEITER, Ol =5 DIRICHEIITS, pillk= YN
Note the direction @x@ Assemble in the Must be purchased
specified order. separately!
Y 4 BEEER TEET . ERIR, AR,
[{F.y Apply instant glue L For Left. For Right.
(CA glue, super glue).
o y




5y 4 —{475)¢—YERER (1) ARRANGEMENT OF PLASTIC PARTS ON RUNNERS (1)

RN OHWmIF. ERLUEEA
Shaded parts are not used.

O &

O o0

e,
o2~
B ~
N\° \@

O\OO \\\ e i p
\ v\\ 2/ T To]
\\\\ N\ /(’// enl—!
\\\\/f @f”@i/{/ ,,,,,,
‘ / \\v/ /71\ \\ @ T @\)

10



5>+ —{475/8—YEER (2) ARRANGEMENT OF PLASTIC PARTS ON RUNNERS (2)

IS DOERE. FERLETA
Shaded parts are not used.

11



1 Ay sNILY
Front Bulkhead

2 RATFIYTTAIN—
Steering Wiper

3x10mm

3x6mm

3 JOYKYARYY 7Y
Front Suspension

12

No.1,No.2, No.3

(®4.8mm R—JLRF v R(L)
Ball Stud (L)

(@ 1 B 2

@3x7x1mm 75H>5—
@ H Plastic Collar
,,,,,,,,,,,,,,,,,,,,,,,, 2

@ ZENS R
The figure which looked at @
from the reverse side.

ﬂNo.z,No.S

3x6mm MY IANYITIAER
Button Hex Screw

3x10mm RYUANY I ZAER
Button Hex Screw

@M3mm Tvv—
Washer

@) 4.8mm K- 25 v (A=Y H)
Ball Stud (Low mount)

@9 4.8mm R—JLZH v R(M)
Ball Stud (M)

@®5x7x1mm F5h5—
Plastic Collar

Ol

(5 x8x25mm RF7UvY

Ball Bearing
)=
No.1

@ 3x3mm £y hEX
Set Screw

26x5mm RIUANYITIER
Button Hex Screw

3x8mm RYVAYIAER
Button Hex Screw

393 x34mm ¥¥ 7Tk
Shaft

( L J

O 0cEATamaRnEE
WIZLET,
When using 30 degrees insert
the opposite direction.

O Fonmicty hERE
LHZT,
Firmly tighten the set screw
onto the flat surface.
ZONZFES,
Use this hole.



3x15mm(F/H)£g

JOYKYARYY 7Y
Front Suspension

3x15mm(F/H)

XAy —
Main chassis

Vs

Servo Q 13~T14mm------- @@ =EA,
N N ) Use (0 and d09.
f Q‘ 14~15mm------- g o
3x10mm@@g |:‘ \:li @ m f{%}ﬁﬁ
@,@ ® 15~16mm----- (® =M.
o @ Use (0.
=17 16mm~ ---------- rE,
Q@) @ No need.
@ Y,
ATFT7 I TH—R
Steering Servo
3x10mm
3x8mm
0 10 20mm

v —
Chassis

3x8mm(F/H)

No.1, NO.B

3x15mm HIAYIZIER

O w7 s ERT S,
It is used by setting.

O
O

©)
©)

1.0mm

ﬂ No.1,No.3

@) 4.8mm R—ILTVR(E)

Ball End (Short)

@9 4.8mm R—ILZAF v R(M)

Ofm

Ball Stud (M)

3x8mm RIVAYIIERX

Button Hex Screw

3x10mm +yhER

Set Screw

HY—RAR—H— 1mm

Servo Spacer 1mm

{9 Y — R X ~—H— 2mm

Servo Spacer 2mm

(E) Foe 291
F - FUTABA
SK- 7, KO, JR
SK- SANWA, KO, JR
He NAFwy
H- HITEC

E No.3

3x8mm HSAYIZAER

O Onvro—icFrvaga
D &FERY .
If 9 is interfering with the
chassis, please use the @) .

13




7 DR NVAVESIS
Side Plate

3x8mm(F/H)

AV K7y R=TvE
Front Upper Plate

3x12mm(F/H)

—_

3x12mm(F/H)

JOVKNTYIN—RT—
Front Shock Stay

3x20mm
3x10mm

3x8mm

14

No.2, No.6

3x8mm HIAVIIER

Q Ty T4V TIREDED AT,
3x8mm F/H Hex Screw may
be removed by adjustment.

E ﬂ No.1

3x12mm Y SAVIIER

O OzepsRrR
The figure which looked at@
from the reverse side.

E [F] Not. NoB

3 x35mm MYIAYIAER
Button Hex Screw

@HHHHHiiiHHHHHHmHHHHNiiiiiHHHHHNNHHM

3x20mm FrvIER
Cap Screw

EllllllllllllllllIIlllllllll\lllllllllll\l fffffffffff 2

3x8mm RYVAYIRER
Button Hex Screw

Q ZDONRE[FES,
Use this hole.



1 O JAYRGARYY 7Y
Front Suspension

3x12mm

1 1 JAYVRIGARYY 7Y
Front Suspension

YTV TILDERT S,
It is used by setting.

No.B

3x8mm RYIAYIRAER
Button Hex Screw

3 x10mm RYAYITIE R
Button Hex Screw

3x12mm RYVAYIAE R
Button Hex Screw

(o -+ 4

O =AY BRT 1 ICBEDET
YA XEEZ D,
Please change the size
depending on the body

you use.

No.1, No.2

@94.8mm R—ILRAZ v K (M)
Ball Stud (M)

@®5x7x1mm 75 Hh5—
Plastic Collar
ol
@M3x7x05mm 75H5—
Plastic Collar
O] 4
@3x7x1mm 75 H5—
Plastic Collar
O] z
@3x7x2mm 75 H5—
: :| Plastic Collar
,,,,,,,,,,,,,,,,,,,,,, 2

@3x25mm Yv 7k
Shaft

@ NTFTwvya A0
Hub Bush AO

@ N7Tv>aBO
Hub Bush BO

@2x7.8mm E>
Pin

@2x5mmF+vTER

Cap Screw
Bomm.. P2 2

26x5mm RYUAVIIER

] Button Hex Screw2



1 2 JOY KRRV Y 7Y
Front Suspension

OATFIVITEZA4OY R
Steering Tie Rod

1 3 JAYRGARYY 7Y
Front Suspension

!

| |
#936.5mm
approx. 36.5mm

No.1

2.6 x5mm MY ANV I AER
Button Hex Screw

@3x7x1mm 75Hh5—

Plastic Collar
@[ z
@3 x25mm ¥+ 7k
Shaft

No.1

@3 4.8mm R—)LT> R(3L)
Ball End (3L)

ol |

@24.8mm R—JLIT> R(LL)
Ball End (LL)

ol |

@)3x52mm FYv A kOv R
Adjust Rod

@70y hkF7y/\—0OvY R

Front Upper Rod

s

o

10 20 30 40mm

ATT7IVVTIA4AY R
Steering Tie Rod

7OV ARV Y3y
Front Suspension
>
%

ZAy ~7y/)X\—OvY R
Front Upper Rod

AFF7VYTI14AY R
Steering Tie Rod

oK /Q
O\J
7Ay~7y/)X—OvY R
L/ Front Upper Rod

16

@ NALALOIY

BOBHDZADERY,

The side with the step is a
reverse screw.
BDHZH,

Note the direction.

RDHB7,

Projection. Note direction.



PAVA
Differential Gear

> RVFTDRY,
Compress with pliers.

»({5) %= G0 IcHEAG R—)L
FITVR %o R0 B,
Place the differential balls (5)
into and apply ball
differential grease.

o0 Oo

p
> ({]) izrvrERS (@)
8NN3,
After applying Grease, place
eight differential balls
between the two thrust washers

({4, grouping them around
the screw (13).

@FEETE
ADJUSTING

» 56 & 6) &A1 FARTAN—THEE L AFEEE L TH 2.
E54<{B35ETIIELDAL E>TUESREDOEE
EITSRDEMIBITEDOTERET %0
Secure parts 66) and (7) in place with two flat head
screwdrivers and rotate the differential case until it becomes
tight. Then, tighten screw @ When running the car, the
differential must be tight, otherwise it may be damaged.

> RICAGEEF TEEL. 60 ZEILE, 6)h RA M ICEER
FTHIERW BISBRWEIEUSHIAABE1RD T, @%KD%U)%O
Now, hold the differential case firmly and rotate part . If part
@ rotates into the opposite direction to part , no further @
adjustment is necessary. If part does not rotate, screw
is too tight. In this case, gradually loosen screw @ until part

@ rotates.

> % G EMN TS,
Once the adjustment is done,
install @ (see"exploded view").

> ETRICHY AV ZES T BEREY 5,
Before running, attach the tires and re-adjust accordingly.

UV E—F—HERDIZEE. P18
When youchoose rear motor, you go to 18 pages.

>V RIYTE—F—HEKRDIFZE. P23
When you choose midship motor, you go to 23 pages.

No.2

@5 x 8x2.5mm RFUT

|:| Ball Bearing
ol :

(3 2.6 x 25mm R—LF 72 v 7~
Ball Diffshaft

@116 1 >FiR—IL

1/16 Inch Ball
O -oemereesrerennnaae e ennn 8
B 3321 >Fh—IL

3/32 Inch Ball
O oo 12

@2.6x6x1mm Ty v—

Washer
e " :

ARDIWAZER—IL
fAlicd %,

Face the rounded side
to balls.

INATTTIR (DUT)
(P E)

High Diff. Grease (Clear)
(Both sides)

NTZT7ANTFITIR (B)
High Graphaite Grease (Black)

17



ﬂ No.2, No.4

TNV RAER
F/H Hex Screw

3x8mm
(A

®4.8mm R—JLZF v R (L)

ﬂ No.2, No.4

Ball Stud (L)

3x8mm Y IAVIIER

F/H Hex Screw

3x15mm MRYIAYIAER

Button Hex Screw

3x20mm Fv v ER

Cap Screw

I

2

® 3mm Fvhk

@ Nut
M™3x7x2mm 75H5—

Plastic Collar

@ -==

DRZEES,

Use this hole.

-
(&

A

F/H Hex Screw

3x8mm HIAVIIER

@3x5x02mm VA

Shim

|

3 X 44mm

©

A
Shaft

0.5mm

UV E—F—ERDIHE
In case of rear motor.

|

Ik &
X0
LS
38
AN

P2
D5
-2
o

© 3x8mm(F/H)

EPp%

~
N

Rear Suspension

YRRy

3x20mm

N e
m.Q
(2]
22
28
X
w
uﬁ/r
*3
I

18




Transmission

Iyygy -

®5x 10 x 4mm ~NFU>T

@10 x 15 x 4mm ~FYY
Ball Bearing

o

B)5x15mm FILZI v Tk
Aluminum Shaft

@9 SP7A RS —F1(26T)E
SP Iddler Gear (26T) Black

. Iyyay NO.Z

Transmission

3 x 10mm RYVAYIAER
Button Hex Screw

INATTTIA
High Diff. Grease

f/ Grooved side

L
I)mmm{ . |:>

19



E—5—NTUh
Motor Mounts

B 3x35mmbE ANV
HRWLSICLEHB,
Make sure that the
3x35mm screw does
not stick out of the plate.

3x35mm

XA VFY
Main Gear

®

F7mm
approx. 7mm

LI

20

!!Il'ihmz

3x35mm RYUAYIIER
Button Hex Screw
@uummumunumummumunumunummnmnnmmnm

693x6x2mm FSHT—
Plastic Collar

Q KiEHT B,

Tighten securely.

No.2

@) 4amm 75> IRFOvFyh
Flanged Nylon Nut

i

NUZE B,
Remove flashing.

hiEMzEabtEs,
PIHAFIRVNESITERT %0
Align the grooves.

Prevent them from
becoming sandwiched.

RYFTO3RT,
Compress with pliers.

@ ETR. BEREEZT 2.

When running, re-adjust.



Yy VIN—27—
Rear Shock Stay

3x10mm

AZN=YLRAV T T K
Universal Swing shaft

Rt & WA
Rear Suspension

N

E!!iﬂNa4

3x6mm MY AV I AER
Button Hex Screw

3x8mm RY VAV I IER
Button Hex Screw

No.4

®4.8mm R—ILAF v R (L)

@3x7x2mm F75hHh5—

@ |:| Plastic Collar
,,,,,,,,,,,,,,,,,,,,,,,, 2

M5x7x0.3mm Tvv—

Washer
ol z

2x7.8mm Ev
Pin

@2x5mm FvvI7ER

Cap Screw
Bmm ...~ S 2

®5x7x1mm ZILIHS5—
Aluminum Collar

625 x 7 x 3mm E{KHS—

Brass Collar
of "
[

@3x7x2mm 75Hh5—

@ |:| Plastic Collar
,,,,,,,,,,,,,,,,,,,,,,, 2

®3x7x4mm FS5H5—

@ |:| Plastic Collar
,,,,,,,,,,,,,,,,,,,,, 2

@3mm FarOvFvh

633 x39.5mm ¥+ 7k
Shaft

(I N

QU VINT DBED R L—RIBGIB

THy hNefiD2D%EILD S,
Do not over tighten nut too much to
prevent binding in the rear hubs.

21



@) V7y/N\—OyR
Rear Upper Rod

2 YO ARY Y3y
Rear Suspension

(LL)

% 3L
\ |0 L

#936.5mm
approx. 36.5mm

(LL)

No.1, No.4

@2 4.8mm R—)LT> R (LL)
Ball End (LL)

23 4.8mm R—)LT> K (3L)
Ball End (3L)

—3

@3 x52mm FYrALOwR
Adjust Rod

@ NI

#36.5mm
approx. 36.5mm

-
|

Ur7yN—0Ov R
Rear Upper Rod

Dr7yN—0y R
Rear Upper Rod

pre] vrotvs
Rear Wing

3mm

- 3x12mm

3x35mm

P28Ic#r <

Please see a continuation from 28 pages.

c’&@&%ﬁﬂﬁ*yo
The side with the step is a
reverse screw.

BDHDH,
Note the direction.

B E—

BD®H 577,

Projection. Note direction.

[T Noa. NoB

3 x 10mm RNV I ZIE R
Button Hex Screw

i 6

3x 12mm RNV I ZE R
Button Hex Screw

(o -+ 2

3 x 35mm MY UAYITIER
Button Hex Screw

@iiHHHHHNiiMHHHiiiiiiHHHHHiiiHMNHNIMMMI

@3mm FrOvFvh
PN [@ Nyron Nut
(( \‘ ,,,,,,,,,,,,,,,,,,,,,,,, 1
O ERIZRT 1 ILEDET
YA XEEZ B,

Please change the size
depending on the body
you use.



SYRIYTE—I—FFEDES

In case of midship motor.

2 DY HaRyyay
Rear Suspension

E] No.4 , No.7

®4.8mm R—JLRZ v R (L)
Ball Stud (L)

Oty - 2

3x12mm RYIAYVIIAER
Button Hex Screw

(- 4

3x22mm FvvITER
Cap Screw

ElI||||||\|||||||||ll|||||||||||||||||||||||\|

3x12mm

@ 3mm Fvhk
Nut

3x22mm P
ef :

@3x7x1mm F75h7—
: H Plastic collar
,,,,,,,,,,,,,,,,,,,,,, 2

ZDORZHES,
Use this hole.

[ No7 . NoB

3x18mm B SAv I XER
F/H Hex Screw

3 YAy ay
Rear Suspension

-

UV RFy REEPITIHE
When you would like to
increase a skid angle.

o__| 28
o = P

3x18mm(F/H) ) u
No.2, No.4

3x8mm HIAVIRER

31 LR
Rear Suspension

Shaft

Shim

3x8mm(F/H)

23



No.2, No.7

3 SV
Transmission

3x18mm(F/H .
(FH) 3x18mm YUIAY I IAEX

F/H Hex Screw

No.2

3 Ivy3ay
Transmission

@5 x 10 x 4mm RFY>Z

10 x 15 x 4mm XF U2
Ball Bearing

/ SVEY No.2,No.7

Transmission

3x10mm MY AV I AER
Button Hex Screw

@5 x 15mm FILIIvTh
Aluminum Shaft

Q9 SP7A RZ—+v(26T)&E
SP Iddler Gear (26T) Black

(7 R=ILTT77YUR
@ // = Q Ball Differential Grease
2 OB,
‘\\' X Grooved side

24



3x35mm

Ivyay
Transmisshon

B 3x35mmE DR
HRWLSICLHB,
Make sure that the
3x35mm screw does
not stick out of the plate.

3 SV
Transmisshon

7mm @

approx. 7mm

%4mm

Ni=y

A N

gi3x10mm(F/H)

No.2

3x35mm Ry Ay I IER
Button Hex Screw

@mnnmmnmmnmnmmnmmnmnUﬂmmmwm

693 x6x2mm 77 HF—
Plastic Collar

@5 x 7 x 4mm H5— (T—ILK)
Collar(Gold)

o~

QZM%&)?“%O

Tighten securely.

ﬂ No.2

@) 4mm 7SI FAOVF YA
Flanged Nylon Nut

i

NUZES,
Remove flashing.

eMEGPtE2,
BAHAAFBVESITERT %,
Align the grooves.

Prevent them from becoming
sandwiched.

RYFTDRY,
Compress with pliers.

@ ETR. BERAEEZI 2,
When running, re-adjust.

[T] Noa

3x10mm oAV I XER

§YI—RT %5 LFRHS
FYRY I 2EEBD 5,

You raise shock stay.

And transmisshon is inserted.

25



3 5 —=NILY
Center Bulkhead

A

3x8mm(F/H)

3x8mm(F/H)

3 AZN=YRAVTIv Tk
Universal Swing Shaft

40 DY aRyyay
Rear Suspension

26

] No.4 , No.7

3x8mm HIAVIRER

3x 10mm RYIAYIZER
Button Hex Screw

ﬂ No.4

(®4.8mm R—ILZXF v R (L)

@M3x7x2mm 7S5H5—

@ |:| Plastic Collar
,,,,,,,,,,,,,,,,,,,,,,,, 2

M5x7x03mm Tvv—

Washer
ol z

@h2x7.8mm E>
Pin

@2x5mmF*vvTER

Cap Scre
Ejmm 202

@®5x7x1mm FZILITHhS5—
Aluminum Collar

o] Rt

625 x7 x3mm EfRH5—
Brass Collar

O

4S8

@3x7x2mm 75H5—

@ |:| Plastic Collar
,,,,,,,,,,,,,,,,,,,,,,, 2

@3 x7x4mm FS5H5—

633x39.5mm ¥+ 7 k
Shaft

(i ]

Q YT NTOEED R L—XIBT
Ty NEfFEDHZDEILEDH D,
Do not over tighten nut too much to
prevent binding in the rear hubs.



41 DR APAC RN
Rear Upper Rod

@ Vvry/N\—0OvR
Rear Upper Rod

(LL)

?@ (3L)
8

#940mm
approx. 40mm

No.1, No.4

@2 4.8mm 7R—JLT > R(LL)

Ball End (LL)
QD

@34.8mm R—)LT> R(3L)

o -

@03 x52mm 7Y A MOy R
Adjust Rod

(LL)
(o
|8

#40mm [EI

4 Y7y =0y R
Rear Upper Rod

Uyr7Zy /=0y R
Rear Upper Rod

approx. 40mm
DY 7yIX—Hy R
Rear Upper Rod
b

43
Rear Bumper

3x12mm

3x15mm

\ W Z=

Ot

N4 Y/ /X

@ NI

BDHDZHNERY,
The side with the step is a
reverse screw.

:E No.5

BDHDH,
Projection. Note direction.

No.x

3x 10mm RIIAY I ZAE R
Button Hex Screw

(g -+ 6

3x 12mm RY AV I ZIE R
Button Hex Screw

(o - 2

3x 15mm MRIIAY I ZAE R
Button Hex Screw

(i R 2

OERI2RTIcdbET
YA X%EEZ %,
Please change the size
depending on the body

you use.

27



44 KiSidan

<70YKHE >
<for Front >

<JVH >
<for Rear >
O
@

0 10 20 30 40mm

@) Vv

@ @

For Front

el
For Rear

For Rear

70v A
For Front

FAINT > )C—
Qil Shock

28

No.5

(® E25 EV> Y

©[ e s

® p

5.8mm R—JLI > K(M)
Ball End (M)

@ 3x7x25mm 75 hT—
— Plastic Collar

(6 3x6.5x5mm 75—

@ :| ,,,,,, Collar 4

@3x7x1mm 7S5H5—

@ ] Plastic Collar 5

@ 3x7x2mm7>h5—

Plastic Collar
@[ .

AN ZEDUAIT S,
Put a little oil.

YTV TICKDERT 3,
It is used by setting.

:E [T Nos

@O0V > (X) O-ring (Large)

(DESZAS I
Shock Bush

[H:HI ”””””””””””””””” 4

2x4mm RY VANV T IAER
Button Hex Screw

70y AEGR)

For Front (Short)
@ UVA(R)

For Rear (Long)

A1 AND,

Pull the oil.

@ RIELTH <
Keep expanded.

@ Fv v T2 B UERBFRAETHID,
1/2[E#EH 5o
Tighten the cap until it slightly stops,
then loosen it for a 1/2nd lap.

‘3 v T eSO LRAL,
Insert the shaft slowly.

@ RPBAACIDH D,
Surplus oil comes out.

‘I’ Fv v T ERE I THODAS
7 NI,
Tighten the cap firmly, and pull
the shaft.



AAINE =
Oil Shock

N

FAIT v I— UVE—5—DIFE
Oil Shock In the case of rear motor.

3x12mm

&
=

0)

3 »?‘\f‘;\\“

No.5

@oY > (8X)
O-ring (Extra Large)

Ol -

JOYRAGEE/ALYY)
for Front (Short / Orange)

@ UYRER/LYR)
for Rear (Long / Red)
AT B,

Put an oil.

@ 27V THRER,
HERORENKFICBRDE LS,
ETLEDS () £ BEHT 3,
For adjusting the spring tension.
Adjust (139 while model is running so
the front and rear are same height.

@17")‘/7“%%&5&)’(@@%50
Compress the spring and install (2.

No.5

3x12mm RIYIAYIZAE R
Button Hex Screw

M3x7x1mm 75 H5—

@ H Plastic Collar
,,,,,,,,,,,,,,,,,,,,,,, 2

@) 5.8mm ¥ /C—R—IL

A03mm 75+ vk

Plastic Nut
O 1] E— 2
Q ZONEFES,
Use this hole.

No.2 , No.5

3x12mm MY AV I AER
Button Hex Screw

@3 x7x2mm 75 H5—

Plastic Collar
Ol ;

AQ3mm 7>+ vk

Plastic Nut
© g 2
O corzsEs.
Use this hole.

29



No.5

Button Hex Screw

3x12mm MRYIAYVIIER

Plastic Collar

el —

®3x7x2mm 75 Hh5—

Shock Ball

@)5.8mm %> /—R—IL

Plastic Nut

A03mm 7>+ vk

DREFES,

Use this hole.

-
o

A

[ nos

Cut in half.

O :rieny hv 3,

< ]
X | KE
o=z Vs
X! Xo
N N
\vw” MH”
© W W
s | <T: NS
z | Pz ™E |
ﬂﬂFm ¥a
g _ £
: mm
v [°e] ©
Ewm o

DIHH

_9_

v 7E

>

IS
In case of midship motor.

-~
-~

Oi'srock

N
AN
£
o
| &
o>
:Jm
N E
2
<~ m

2R

U7 —

Sponge tape

3x8mm

® T
> m\
A S €
I £
= 9 3]
e 2
[s2]
=0
V v

[
W/r
=20
=3
T o
_H T
N A A T
K @ = _ =
N L S £
® N £ S
= @
~m O = %3
o (&)
N
Vv

30



Battery Holder

In case of rear motor.

Iy F Y =RV — UV E—Y—EREDES

1l l

Front

3x8mm(F/H)

Iy FY—RILY — SYRVYTE—I—HEDEBEES

Battery Holder

In case of midship

°©
Front °©

3x8mm(F/H)

No.6

3x8mmUIAYIIER

ZDRZEFES,
Use this hole.

No.6

3x8mmUIAYIIER

ZDRZEFES,
Use this hole.

31




Iza](::ilig_\o

UPE—5—tHRDBE

In case of rear motor.

WHEHT—7
Double-sided Tape

ESC
Electric Speed
Controller

@,ﬁ@?—7

Double-sided Tape

3x8mm

E!H'iNQ6

3x8mm MY IAYITAER
Button Hex Screw

,,,,,,,,,,,,,,,,,,,,,,,,, 2
@3 x3mm EyhER
Set Screw
1 et 1
TOROHAZFESE (I,

IARIY—%HR T %,
Connect as per radio
instruction manual. m

2 TYTFEvYT
U/@ Antenna Cap

5 5 F?alt__ilif

In case of midship motor.

S
Receiver

E T —7

Double-sided Tape

SYRIYTE—F—HKRDHE

ESC
Electric Speed
Controller

X

32

Eii ] Nos

3 x 8mm MYIAYIAER
Button Hex Screw

@3 x3mm EyhER
Set Screw

TORDFAZESE .
ARV Y — %3R5,
Connect as per radio

instruction manual. m

TITFEvYT
Antenna Cap
FTH

Antenna



5 tT—5—
Motor

VYE—5—tkoHE
In case of rear motor.

<HERF VL >

< Recomended Gear Ratio >

TIVLAE—5— E-AvFvy
Brushless Motor Pinion Gear
8.5T 21 ~ 23T
6.5T 17 ~ 18T

No.2 , No.6

3x 6mm RYIAYIZE R
Button Hex Screw

Q it oy =hz
DK TEZET %o
Tighten the screws with one
sheet of paper inserted bet-
ween gears.

\ J
No.6
57— Y RIYTE—I—HRDBEE ﬂ
Motor In case of midship motor.

Pinion Gear é

<HEREF VL >

< Recomended Gear Ratio >

TSV LAE—F— [t DVE <5 4
Brushless Motor Pinion Gear
8.5T 21 ~ 23T
6.5T 17 ~ 18T

3 x6mm RYIANYITAER
Button Hex Screw

Q I n 0 =H=
DL TEEY %,
Tighten the screws with one
sheet of paper inserted bet-
ween gears.

33



F/H Hex Screw

3x18mm YISV I RER

No.6 , No.B

Hook Pin

(AP X RN
Please cut the excess.

®o7voey

ﬂ No.6

YA RA—-K
Side Guard

o “alrl

//;/H»v. ,/Vf, . ,‘
\D /\

W s 4/ ‘.»,..%/
< / PR \\ ) wwV\'«%.y_ K

A 0=
SN2
& / =2 \
/ \
> . §
A \ { ¢ ¢
\ A=A 2

%ﬁ? e

'6)

3x18mm

Iy FU—RILY —

Battery Holder

34



4=
eel

A7 &R
Tire & Wh

s B
\c% 83 N
g 25 +
o O ; -—
DG 8 AE
Dt o3 v <
Rgin &5 °
T..wo £ o © ~=
g OH ZE S £z
82 £3 2 ng
U%%zm E £ m! N D
¥ T > : N ©
arE g NIC
i< s -~ £
(o) 5
>
=
|3
Y £
£=2
>
v e
nFE
&
A
N .&-\%
ay W
rc )
o

5 A ¥ QRS
Tire Mounting

35




@ £ #RE
EXPLODED VIEW

X —ER/)—VERFE L TWRW =YD HD £ T,
Note that some parts are not sold as spare parts!

UM753-1

UM603B/®

W5303-03

@1-N3024  W5304-01V
@ umeo3B

UM753-1
L IG001-03GM
D 0 g

) o
al 6b
1-523020 P s
? ; 4 .’.’.’.’,W})))
/! 10 UM753-1

XGS023

1-E025
W5303-06
1-E025

MHumr1s—F

@)LA228 «ﬂ

© Copyright 2014 KYOSHO CORPORATION / 2 fEMTEr e 5L

N

BRGOO01TS i

~ BRG001TS
@umris—@ @ um714

UMGOSB
UM753-

@um717 @) umso1
UM717
y s\ ;\ © % (%) 92638
A —~@1-wsoo805 . : W5304GM
B| ! ( IG001-3GM N ENEERCY
:3 uvriz 0 __JAarwWwy/, o Ky e . W5303-04GM
E\| @l !‘Iﬁ} o QP P—@umrsar . @xasost =\ T
@1 97021H Y 1-W300805 i ¢Hum753-1
um717 ({® uMe03B
Q‘¢@ @um717 (%) 1-N3024

% 1-00805
1-853010 %
97021H

L BRGOOZ
W5304GM @ umw702
@
[ BRG002

=
) 1-W300805

\ S
\ UM603B

for midship motor

1708

1-853003

97021H

&
UM753-1
L\
®x@uwssq

UM753-1

97021H

-
-
-
-

3)97021H :

97008-52

, %W 28
®

) WO0149GM J@
BRGOO1TS © [y
® A (50 BRG0O1TS
>~ @ W0149GM
{® umso3 LAW30GM )
= @‘% (@ 96643 & €
4 SO\
1-N3033N ; ) 75)
_— 1-N3033N o LAW3°GM @
0 umso3 1-N4045F
®

1-N4045F LAWSOGM ULTIMA SCe6

96641
(8 LAw39

©

(8)LA230

LAW39

{HLAW30GM
0

©, %
LAW30GM /ﬂ LAW30GM

36

37



@ 7R X
EXPLODED VIEW

<RAVYIN=TZvF>
<Slipper clutch>

69 UMB03B
1-N4056FN

0

<VVE—F—FEFVRyIZX>
<Gear box of rear motor>

UM523

UM524

FTIFY
Differential Gear

<ZYyRIYTE—Y—RAFVTRYIZ>
<Gear box of midship motor>

(5)BRG0O01TS

<FTT7EY>
<Differential gear>

TF120

(#9BRG014TS UMW602




! iKcyosHO B
Name Date Truck / City Event
Front Suspension: ) Camber: ° 4.8mm Ball Stud:
4.8mm Ball Stud: [ LA246 (-1mm Low Mount)
L] um12s (Std) 7 uM129 (Std)
Upper Spacer: O U(l\-ql-lgvn?ngsHigh Moun) | Ackerman Steer Spacer:
Upper Spacer:
— mm\ Shock Mount: PP P —— mm
Qooo) T ®@@ [N D Bump Steer Spacer:
T— 7 0o\ dout | [y
DG ] . mm
—— | =R Axle Spacer: Asxle Height
: ° . acer: y
Toe: O In .IZl Out OF©) Caster Spacer: [Jout mm I:Ipu
Sus Mount: [Jum503 = 25 [os P
] UMS67 ©Ls)© Caster Block: [J Down
Osoe 1o CIIN (wide/Std)
[ um721 0 o
None Cout (Narrow)
Comments: Wheelbase: [JLong []Middle []Short
Rear Suspension: J Sus Holder Spacer: Upper Spacer: Wheelbase:
FO os ROos D@ F. mm
1.0 1.0 % — mm o
1 None 1 None (&2 —I Type-B (UMS19) R: ___mm
o | Type-s2 (Ums19-9)
Anti-Squat: ° ®®@ - +
Sway Bar:
y g None Rear Hub add Toe:
—mm ] 0°Type-B (UM519)
[ 0°Type-B2 (UM519-2)
[ 0°Alu (UMW?704-0)
? [ [ 0.5°Alu (UMW704-05)
O o) ®(oco)@| O O 1°Alu (UMW704-1)
C ‘ ©) ‘ @u | S Axle Spacer:
® [ Out mm
Lower Sus Holder: Jin mm
Normal Aluminum(Opt)
[0 rRF [ RF2  Front Rear D"LJ Diff:
Upper Spacer: ___ mm [ Rear Motor []Gear Diff. #
Comments: L] Midship Motor [ Ball Dift.
Shock: ’ Front Rear Chassis: Battery Placement:
Shock Piston: Weight Placement: °©q
Shock Oil: # #
Rear
Shock Spring:
imi . in mm in mm @©/Z 00 © @?@@@@@@@@@B@@)@@ d °Q°
Limiters: out mm out mm ° o o oo
ﬂl o ' Electronics: J
Shock Length(A)'— mm mm A Q % ©©0 o o 000000000 @@©@T @’ .
Shock Top Type: [] Nomal [ Alu(UM719) - : : \ Motor:
58 Ball End Pinion/Spur:
.omm ba na: H : .
Front. 6 sO @ MO 8 LO F__mm Ride Height: R_ mm Battery:
o ESC:
Rear: @ SO 6 MO g LO _JTlre. Front Rear .
Radio:
Body: ) | Tire: Servo:
Inserts: Throttle/Brake:
Wheel: EPA: Expo:
Traction . .
Material: J Compound: Initial brake:
Screw: [] Steel [ Titanium Comment : Drag brake: .
Servo Hone: [] Nomal [] Rigid(UM717) Throttle profile:
Pinion Gear: [] Steel [] Aluminium Steering expo:
L Shock Ring: [] O-ring [] X-ting [] Red [] Clear Steering speed: y




=YY%
Part Names
7vFBIE Y~V RR 7Y V4 (5x10x4/4Pcs)

ARFZIN—Y (1)

AA (F—No.& A%
Quantity

X TE A
(HiiR)

SPARE PARTS (1)

=Y %
Part Names
JYO7ILI X AN Aty b (RB6)

*FOR JAPANESE MARKET ONLY.

A& (F—No.& A%)
Quantity

X TE A
(HiiR)

BRGOOTTS| Fiuorine Shield Bearing (5x10x4/4pcs) | X 4 800 | |UM705| Rear| oer Bulk & Radio Tray Set (RBE)| D@ X 1 550
BRGULZ| Shiald Boaring(oxnd ) 4bos| (@ X 4 1000 | |UMT09) (i Stoy et (REB) | G2 x4 500
BRGUMTS) Fonne S Beag (10 v @ X 2 500 | |UM710| Eroni Bumper (RBS) | @ X1 400
BRG100| B Thrvet Bearmg | ®x2 @x8 400 | |UM711) A imper (RBARaar Motor)| % X 500
| Sorng Adiustr (Bunmotaiapy | © @ x2 500 | [UM714] £t Knucle Set (a88) | @B x 1 @@Dx2 | 550
AT AL T 1700|071 2 s o et | e D0 | 5
LA228 gj?piniiojn'\s(lwza?t) %%()—(g))(S) @x2 400 um716 graan\?grzgeit\ ZIZRB/6')\ (REE) @x1 @@®x2 500
LA230)| Sigpansion Shaft (#412xcs) | © X2 400 | |UM17| S Niount S (RBe) | BEGx 1 DB@x2| 500
o] T bl 0 | o] 3 o B
IS O | |k 8 i
LA256 | g P sp) | |@Dx4 400 | UM721| Fo S o e O 60 X 450
e G e e s o) x2 1000 | |UM723] G021 Set (ABOID moto)| BB x 650
LA Sicel s, Bush @pcs) | @ x8 500 | |{UM724) Adar Bk Head (RBBIID Moton) @ X 500
ORGO78| Q'Fing (r-robiackiapesy | @ x 4 400 | |UM725| B Bmper (RBAID Motor)| % X 450
TF120| a1 i Scen s & STALLION)| 8 X 1 x2 600 | |UM726] & 4" icier set (RBMID Motor)| BEB@x 1 500
UM119| i g~ @x2 500 | - |UM728| §chol Tape (1oioet sty | @ X2 250
UMI24| o e Sarng |8 300 | |UM7S1| &dhve Saver Sut (SEO HS) | sacomen toe & . | 500
owizs| e 75 [ 200 AT
D e O w| AR Gt |
UM145 I/—B»R;Fljfﬁjtghge?_'\ & x16 300 um782 ;Eoyn}:[%hy()}gk_sxtz;(l:(i%l;ggar Motor) @ x1 500
| 085 RS, BOEE R | o] o B E0S e
®LEDx2 x4 UM7E5) ger Shock Sy (ST Motan| © 600
ol FT ST [o00r | | ol Byt (885 | e
ol £ o Y [ o | oo 5§ | 3 1
R A I T T FT ) Ve P i M SR Y
el B ) 2 wol sl LS ELSEE LT [
579 i L R AR | oo B SRS
ol SNV T 052 Bxe | o |ovem| B vabieed ™0 (BRI |
o S TS 7 P 0w (oo S AL LIS mom@mas | o
oo i A B o v | om | fowom 2505 LS8), |@mm@Ex | o
S O | oo 3 B 25T [
UMS61| Sepansion ahatt (30.5/RTS) | 8 X2 ©)x2 700 | |UMDO4| B oot (ULTiMA S0y | X 600
LIRS o o] fowen] o s 2 T 2
o G g ™ o | o] 1t % SBR[
el L o+t | om | fawe E  c
B A A T 1 i P [ PP E e p e Tkt R R o
o] Lt Aot SR [ o e
o B A 1 e A g
ool K s b 81 BB e | e K
UM703| £roni s BtI{(\‘I}-Il:eZc;\(I‘:{Blé) (RES)| 7 x 1 s00 | |55 ghéc’k\ ge:;lz)}-léi%(M) @ x4 250
UM704 IZrEniLl\szér/ };Taz:‘lj(ags)(RBG) @ x1 600 W_501284 Z)Ja_rtrli\dlée‘yla?l;gr;‘(yL;/Z;c(s]T)/ZPCS) @1 x 2 300

40




ARTIN—Y (2)

=YY%
Part Names

R (F—
Quantity

No. & A%0)

X TE A
(HiiR)

SPARE PARTS (2)

=YY%
Part Names

|waw—

No. & A%0)

Quantity

*FOR JAPANESE MARKET ONLY.

X TE A
(HiiR)

w5184| %> /X—0Y > (8Pcs) N 347"V 31YM YR (39)
-05 | Shock O-Ring(8Pcs) x8 500 XGS152 Drive Joint Grease (3g) x1 850
W5193| ¥ > /8—¥+ 7 ~(L=50/2Pcs) =7 77 Y% (3g)
-01 | Shock Shaft(L=50/2Pcs) ®x2 600 | | XGS183| gy Diff. Grease (3g) x1 850
LSl = e
e ghééli Sh/ax(zzzgag%zpcs) x2 600 | |1-E025 EJR;;(E(EZS/%LS&?)\ ) @x10 150
W5303| Y3v7V=I (Lfpcs/EyIR7 Y3y E) i ok A(M2x4) (\yJ2/10N)
-03 | Shock Seal (L/4pcs/For Big Bore Shock) x4 800 1512004 Button Screw(Hex/M2x4/10pcs) x 10 250
W5303| J-i-MyF (548Yy 922Ny RTyzv8) h7—=2AKN7v7 (8/77v7%)18pcs
-04GM | Seal Cartridge(Gunmetal2-Set/Big Bore Shock) @x19ed x2 1100 1700BK| = J\or Strap(S/Black)18pcs x18 180
W5303| Y3vIEANYBR/2pes/Ey IRTY 39 7B N7=7Y7FEFv v 7Y+ (4pcs)
-06 | Shock Piston(5-Holes/2pcs/Big Bore Shock) @ x2 400 1708 | =~ lor Antenna(Black/4pcs) ®@x4 500
VVCMT Wvy7 Aboh £ o7 & Pyaytyh38)| @5 x 1 27w 7E > (10Pcs)
WS04GM) \/C Triple Cap Thread Big Bore Shock Set30) g?@@@ 5500 | | 92638 | 5o pin(10Pcs) x 10 200
(BBEENERIE x 2 3x5mm¥ Lt vk
96641 . @ x 10 450
A x 4 3x5mm Sim Set
W5304| WCNT W7 1k €987y 3997-2(38/1pc) Ex7Tmm¥ Lty b
YoV | WC Tl Cap T Big Bre ook Casenipg)| @ X 1 1300 | 196643 | 5 7mm Sim Set @x10 450
17 w7 1wk ¥ ok 7awhhy N wk
WE305GM \\%% lJH»gU Aosh €97 & Pyastyhi46) @ x 1 560 97008 | 7¥ vAMIYN (3x52mm/2pcs) @ x 2 800
ple Cap Thread Big Bore Shock Set @@2@ -52 AéjjustKRTod(3x$5imr:1/2p(<):/52)3/28
) ({62363 x 48mmi-b R=I I £y b (=1 )
97021H @) x4 @2 x6 400
()9 x 4 Hard Ball End Set (L=10/23/28)
W5305 | WCN7 W7 Ash 90 1 Pyashi-R(46/1pc) GUTRTIN=IM M= (31324 Y F JUMW123)
“01V' | WC T Cap Thead BigBre Stock Casetipe | 2 X T 1400 | 97080 | y1cier canite Ball 352 Inchunwizy)| & X 12 2200
Ey R Baind 97 (ALY f3N A=Y f2pcs) 5.8mmR—/LITV R (L=12/4pcs)
XGS023 Big Bore Shock Spring(M/Orange/S-Hard/2pcs) @®x2 1200 97038 5.8mm Ball End (L=12/4pcs) x4 300
Uy & P37 W (LA /37 470K f2pcs) 48mmik—)LZ% v R (M/4pcs)
X@S031 | giy Bore Shock Spring(LLRedM-Hardi2pes)| © X 2 1200 | |97050M| 4 'amm Ball Stad (M/4pcs) x4 450

723

vIv—Y (1)

OPTIONAL PARTS (1)

*FOR JAPANESE MARKET ONLY.

JACE4 JACVE AR [ XEf
. Part Names Description | (fi1k) Part Names Description | (fi1k)
LA206 | A/X—F17(48P-78T)(ZX-5) ® & 70V MAY9Y MRB5) &R
-78 | Spur Gear (48P-78T)(ZX-5) instead of ®.] 30 UMS502 £ ont Suspension Mount(RB5) Instead of 6. 400
O—<7 Yk 48mm R—IL A7 v F(S/4Pcs)| 35 & 5 TR (Type-C)

LA248 | | 5w Mount 4.8mm Ball Stad(S/4pcs) Instead of @5 500 UMs67 Front Suspension Mount (Type-C) 450
Lo | 7 AR5 =(TVNTORATIE S RILXSSPR) 00 | [UMSB4[ AU ¥ T (48P-82T) (RT5/RB5/RB5 SP) [® E5#: | 400
Axle Color(R-Hub Off-4.7/ZX-5 Middle&SP) -82 | Spur Gear(48P-82T)(RT5/RB5/RB5 SP) | Instead of (6).

XEFEE QU7 (P3/5 YN -FB)84 A e SPINYY € V7 LA (7 Y359/ Type-C) | @ & i

ORGO3X| Grooved O-Ring (P3/for oil shock)Bpes | Instead of @.| 890 | | M8 sp ront Hinge Pin Brace(Gunmetal/Type-C) | Instead of @, 8°°
XBFETL OVY7 (P3/5 UK —F3/A09 )87 A | @ & it AN -7 429 (RB5/2pCs) XM

ORGO3KR| Grooved O-Ring (P3/for Oil Shock/Orange | Instead of (. 600 UMS570 Slipper Disk (RB5/2pcs) Instea?of @ 2300
2F— LAV ET(16T)1/48F Y F| R F— L& AUyl —5-F (RB5/LyN /2pcs) OEE

UMB316| Stcel Pinion Gear(16T)1/48 Pitch Steel 400 | JUMS71| gjinner Sheet (RB5/Red/2pcs) Instead of @, 1090
E=—A> % 171/48P FLITE=AY 397 % 77 W5303/W5304/W5305]| (3 & xxife

UMB17] Pinion Gear 17T/48P 400 | [UM719] 50 pigge Aliminum Shock Cap (W5303W5304/W5305)| Instead of @] 220
ZF—LE=A v XV (187)1/48t vF W v97-7 (20x100/1pc)

UMS18Z| Steel Pinion Gear(18T)1/48 Pitch 400 | |UM729] Magic Tape (20x100/1pc) 500
ZF—LE=A v E(197)1/48t vF 7 YN 7 19k (ULTIMA SC)

UMB19Z| Steel Pinion Gear(19T)1/48 Pitch 400 | |UMBSO1| printed Body Set (ULTIMA SC) 6800
ZF—ILE = v EV(20T)1/48t vF 77K 7 129k (ULTIMA SC)

UMS20Z| Steel Pinion Gear(20T)1/48 Pitch 400 | |UMBBST| Glear Body Set (ULTIMA SC) #8090
ZF—ILE=A v EV(21T)1/48t vF M-I (7 399/2pcs/ULTIMA SC)

UMS321| Steel Pinion Gear(21T) 1/48 Pitch 400 | |UNHGOTBK| \heel (Black/2pcs/ULTIMA SC) 700
2F—ILE=F XV (22T)1/48¢ vF M-I LN —/2pcs/ULTIMA SC)

UMS322| steel Pinion Gear (22T) 1/48 Pitch 400 | |UMHBOIS| \heel (Silver/2pcs/ULTIMA SC) 1000
2F—ILE = v £V (237)1/48t vF 4.8mmi -IA9IN (MI9UNAT /4Pcs) | @ & i

UMB323| steel Pinion Gear(23T) 1/48 Pitch 400 | |UMWS08B| 4"gmm Ball Stud (High Mount Type/4Pcs) | Instead of 85, 700
ZF—ILE = v XV (24T)1/48t vF SPE-4-7 Lk (I vX9Yy%/RB5) X

UM324| gieel Pinion Gear (24T) 1/48 Pitch 400 | |UMSIGH| Sp \otor Plate (Gunmetal/RB5) Instead of 6. 1990
ZF—ILE=F v £V (25T)1/48t vF SP JWNY € 7 L-A(K vA§v3/RB5/RT5/SC) | @ & 351

UMB325| gieel Pinion Gear(25T)1/48 Pitch 400 | |UMMEI9GH | Sp Front Hinge Pin Brace(GunmetalRBS/RT5/SC)| Instead of @, 800
ZF—JLE=A > £V (31T)1/48t vF # -7 7evh (ULTIMA SC/DB/RB5/RT5)

UMB331| gieel Pinion Gear(31T)1/48 Pitch 600 | |UMWB02| B\ Diff. Set (ULTIMA SC/DB/RB5/RTS) 3800
2F—LE = v £V (327)1/48t vF ¥ ¥ 7k (7A743 SC/DB/RB/RT)

UMB32| steel Pinion Gear(32T)1/48 Pitch 600 | |UMWE04| Gear Diff. Set(ULTIMA SC/DB/RB/RT) 2000
AF—I)LEZA > FV(33T)1/48t vF 799t 2tyh (RB6)

UM333| gicel Pinion Gear(33T)1/48 Pitch 600 | |UMW703| Tirium Screw Set (RB6) 3300
2F—JLC=F v £V (34T)1/48¢ vF UMW704| V2 PR3U7AT $¢)7e9h(O° /RBB/ZX/RT/SC) | (@ & ZcHfn

UM334] Steel Pinion Gear(34T)1/48 Pitch 600 20| V2 Aluminum Rear Hub Set(0"/RB6/ZX/RTISC)| instead of @, 3790

UMaas| 27 —VE=A > FT(351)1/48E 57 o0 | |UMwrod|~ 7055 h-tyb (V2 7ARU7AT H407) 450
Steel Pinion Gear(35T)1/48 Pitch -02 | Bearing Collar Set(V2 Al R-Hub Carrier)

UMaag| 27 —IVE=F > FT(361)1/48E 57 600 | |UMW704| V2 FIRU7NT $eU7kyNO.5 /RBE/ZX/RT/SCI| @ S | 5700
Steel Pinion Gear(36T)1/48 Pitch 05 | V2 Aluminum R-Hub Set(0.5°/RB6/ZX/RT/SC) | Instead of (9).

41




A7 3

IN—Y %

EN

VIN— (2)

X TE A

OPTIONAL PARTS (2)

IN—Y %

oo

*FOR JAPANESE MARKET ONLY.

X TE A

42

Part Names Description | (Ft1k) Part Names Description | (F1k)
UMW704| V2 PAIYFAT $4UTEy N1 /RBB/ZX/RT/SC) |(©) & 33ia 7h3h7- (3x6x2mm/fy Y45 v7/6pcs) (68) & 3Zifh
4 V2 Aluminum R-Hub Set(1°/RB6/ZX/RT/SC)| Instead of (9. 3700 WO142GM! Aluminum Collar (3x6x2mm/Gunmetal/6pcs) | Instead of 65. 450
PLUPHRLY - (RF/RB6) &3 FIEh- (3X7x3mm/ VX§y7/6pcs)
UMWT05| Aluminum Rear Sus. Holder (RF/RB6) | instead of @.| 2000 | |WO"38M| Aluminum Collar (3x7x3mm/Gunmetal/6pcs) 450
UMW705 | 427" yyamlly ~tyh 7L 51T — (Bx7x2mm/f YX5)yi6pcs) | (B & it
-01 Sus. Bush Holder Set 400 WO144GM|- Alyminum Collar (3x7x2mm/Gunmetal/6pcs) | Instead of (. 500
PAIYPHARLY - (RR-RWD/RB6) @ & 7ILE 15— @x7ximmifi vX5y5/6pcs) | @@ & 353
UMW706| ‘» | minum Rear Sus. Holder (RR-RWD/RBS) | instead of @. 2200 WO145GM! AjGminum Collar (3x7x1mm/Gunmetal/6pcs) | Instead of (. 500
7LIUYHRILY - (RR-MID/RB6) @ & 354t y3vIE AN (67%/2pesit’ vy i TYavIEE) | @) &SR
UMW707] Aluminum Rear Sus. Holder (RR-MID/RBS) | Instead of @, 2200 | {W530307) Spock Piston(6-Holes/2pes/Big Bore Shock)| Instead of @2, 4°°
DP9 544 —tyh (RB6-MID) gl 7 3/9vavIE AN (2pcsit’ vo i PyaviFe) | @D & Kt
UMW708 Roar Stabilizer Set (RB6-MID) 2200 | |WS303-08| b1 fk ‘Shock Piston(2pcs/Big Bore Shock)| Instead of @2, 4°°
UMW708| A9t" U»9tyh (RB6B-MID) 1200 Ws303.09| Z3V7L AM(27%/2pes/t’ v K 793y ) 400
-01 | Stabilizer Link Set (RB6-MID) Shock Piston(2-Hole/2pcs/Big Bore Shock)
UMW708| ¢ 5.8 POM 779" i - (4pcs) 500 W5303-10| Y3V7E AM(37%/2pes/t’ v i 739 ) 400
02 | $5.8 POM Flange Ball (4pcs) Shock Piston(3-Hole/2pcs/Big Bore Shock)
UMW708| 29" 744 - - (¢ 1.1/t” ¥/RB6 MID) 400 | |wsaoa1| 22976 Ab(47%/2pcsit’ v7 K a7 400
-11 | Stabilizer Bar (¢1.1/Pink/RB6 MID) Shock Piston(4-Hole/2pcs/Big Bore Shock)
UMW708| 29" 4% - - (¢ 1.2/byN /RB6 MID) 33997 7K -l (12pcs) @) & 34
12 | Stabilizer Bar (¢1.2/Red/RB6 MID) 400 | |WBD10| Coramic Diff. Ball (12pcs) Instead of @, 3000
UMW708| A9 54Y =1\ = (¢ 1.3/4LY /RB6 MID) 400 xGSoz1 | £ 77 K YavIa7 U0 Mk /37 7= f2pes)| @D &3 | o0
-13 | Stabilizer Bar (¢1.3/Orange/RB6 MID) Big Bore Shock Spring(M/Red/Medium Hard/2pcs)| Instead of 7.
UMW708| 258 51F =V = (& 1.4/{10-/RB6 MID) 400 xGSozz | € Y7 7939927 U5 (MHIA-/-F /2pcs) 1200
14 | Stabilizer Bar (¢ 1.4/Yelow/RB6 MID) Big Bore Shock Spring(M/Yellow/Hard/2pcs)
h=if VAV ¥ ybhIavyIlT-hty NRB6) E oy & 7yaviR7 Yur (M -WK 137 4Th/2pes
UMWT12| Carbon Composite Front Knuckle Arm Set 600 | | XGS024 | Big Bore Shock Spring (M/Gold/Medium/chs; 1200
P YUK Yy IOV $v) 7Ly M(RB6) vy & 7ayhA7 Vv (MIRTAMIT 47hY7M2pes)
UMWT13| Garbon Composite Front Hub Carrier Set 800 XGS025 Big Bore Shock Spring(M/White/M-Soft/2pcs) 1200
VVCTIEN 747 ¥ ¥(26T/MIDE-5-) E 7 & 793v9R7 U5 (LLAIA-IN-F /2pcs)| (@) & zcife
UMWT18| yvC Aluminum Drive Gear (26T/MID Motor) 1000 | | XGS082| g Bore Shock Spring(LL/Yellow/Hard/2pcs)| Instead of @,| 12%°
JPN 9914 My MRBB/MIDE-5-) Eys & 7yayhAT Uy (LUALYY 2=\ =I- /2pcs)
UMWT19| Rear Bulk Weight Set(RB6/MID MOTOR) 2000 | | XGS033| g5 ore Shock Spring(LL/Orange/S-Hard/2pcs) 1200
IN—RE =7 > (17T-48P) T7ILZE Uy FYayiaz Yoy (LU -WN /3T 4TV2pces)
WON7Z| Hard Pinion Gear(17T-48P) Aluminum 500 X@S034 Big Bore Shock Spring(LL/Gold/Medium/2pcs) 1200
JN—REZA > (18T-48P) Eyr i\ 793y9R7 U5 (LURHMET 47hY7M2pcs)
WO8Z| Harg Pinion Gear(18T-48P) 500 | | XGS035 | g Bore Shock Spring(LLhite/M-Soft/2pcs) 1200
JN—REZA > (19T-48P) 7 7% v U2 (3g)
WOM9Z| Hard Pinion Gear(19T-48P) 500 XGS151 | bitr. Gear Seal Grease (39) 900
J\— R E = >(20T-48P) =7 77 YA(15g)
WO120Z | Hard Pinion Gear(20T-48P) 500 | | 96506 | gy Diff.Grease (15g) 800
N—RE=A (21T-48P) FyRME8) 77T F4BY(RF =T IL—I8A)
WOI21Z| Hard Pinion Gear(21T-48P) 500 -NAOSEFB Nut(M4x5.6)Flanged Nylon(Steel/Blue/8pcs) 400
ARy K=k E=A V¥ 7(22T-48P) el 7Y NMSGE) 75T FAOY(AF UL v K BA)
WO122V| \/glvet Coating Pinion Gear (22T-48P) 500 | [HMOEEFV] N it(M4x5.6)Flanged Nylon(Steel/Red/8pcs) 400
N—REZ=A (23T-48P)
WO123Z| Hard Pinion Gear(23T-48P) 500
N—REZA (24T-48P)
W0124Z| Hard Pinion Gear(24T-48P) 500
\—REZ7>(25T-48P)
WO125Z| Hard Pinion Gear(25T-48P) 500




*

*

»*

*

=Y &
REUN\EINES
Oy N y42 NiIMH 1800 (STD7 37°)

Ny T —

R
Description

X TE A
(HiiR)

BATTERY

A E2
EUM\EINES

naE
Description

*FOR JAPANESE MARKET ONLY.

X TE A
(HiiR)

Team ORION EP5-3-1v7(1Q801+7.2V1800)

ACAVE4
Part Names
VORTEX VST2 PRO 5.5T7 79bAt-4-(t7 774} )

KE
Description

X TE
(Biik)

ACAVE4
Part Names

KE
Description

ORI10350 Rocket2 NiMH 1800(Tamiya Plug) 1800 | | ORI30204 Advantage 1Q801 Charger+Battery Combo 8000
RIS el o SIOTASHE ook ) 300 | 26311 YUNTONG 7 2V 5200 NN Batery 1800
RIS oo G20DACY 1 Ttet g 9000 | - [R48412] Y NTONG 7 3V 3500 NiH Batery 2600
ORI o possoOmAro0 s 900 | - [R48413] Y NTONG 7 5V 3600 NI Batery 9200
ORI G i TS 4000MAN0G 7V T 000 | - |F26814) YUNTONG 7.2V 4300 NN Batery 4000
CRIASE) o ro 30D 74V et ) 3500 | - |F26815| UNTONG 7.2V 4600 NN Batery 4800
ORI G Pro Shorty d0cbmAn 90C 7.4 4800 | - [R45921| VNTONG 7 3V 1600 NiAH Batery 1500
ORIA) o 10 8000900 7 V25wt ) 12000 | - [R46842| YNTONG 72V 3000 N Batiry 2600
ORII5) P Site padioss .4 506 b 000 | 26351 0861 bR 2200 N Batery 1800
ORI Bockaspon 4200 Lo 1 Tam P 3600 | |68 0461 SOER 3000 N Bator 2600
ORIIS) oo spo 4200 LiPo- &1 (eans P 3600 | [R5 (e POWER 2600 i atery 3200
ORI 13 Roeispos L no00DBS 7 256510 2700 | - [R4961 £ PONERL 2072200ty 2000
ORIIS) 13 ronerspors Lnds00BS 7 412505TD) 200 | |62 11 oen 70 1 41 500mi st 2700
ORI 1S raors Lol o g 2800 | |63 L1t pen -0 7 1400t sty 3500
ORI 1S aors L 2 g 3300

:E_g — MOTOR *FOR JAPANESE MARKET ONLY.

X TE
(Bitk)

VORTEX VST2 PRO 10.5T 7 73bAt-§-(JP

Vortex VST2 PRO 540 2P Modified 9.5T

ORI2B257 | \/ortex VST2 PRO 540 2P Modified 5.5T 12000 | o | ORI2B2T3 | 1y VST2 PRO 540 2P Stock 10.5T(JPN§ 12000
L ] oSSR T
o oo R
o] oo T
oRtzz261 | VORTEX VST2 PRO O5T7 #i3-(57 771K ) 12000

ESC ESC *FOR JAPANESE MARKET ONLY.

IN—V %

EUM\EINES

RE
Description

X TE A
(BiiR)

ACVE2
EUM\EINES

RE
Description

X TE A
(BiiR)

VORTEX R10 PRO 2-3S 7 79VAESC(160A)

7Y SheyhryT K yIARYI-A IVMI-7-FA)

Vortex R10 Stock (ZERO, 2-3S)

ORIB51028] \/ortex R10 Pro Brushless ESC (160A,2-39) 18800 | o |ORIBS150B) 1y it2iSettingBoxR (forRseriesControlers) 3500
VORTEX R10 Sport WP 7 1ESC (60A/2-39) SC-120R tA-R7Y7 T79 (eH-L A )

ORIBS114| \/ortex R10 Sport WP Brushless ESC(60A) 7000 | |R468341 56 1o0R E.S.C. w/Censor & Fan 9000

oRiss1an| VORTEX R10 STOCK (ZERO/2-38) 12000

43



L l/7 I\ IJ ‘y 7 ELECTRIC *FOR JAPANESE MARKET ONLY.

ACE2
EUN\EINES

RAE
Description

X TE A
(HiiR)

A E2
EUN\EINES

RaE
Description

X TE A
(HiiR)

ACE2
Part Names
'4-74% 270mm (7 79L2A)

KE
Description

rotey—

X TE
(Biik)

ACCESSORY

IN—Y £
Part Names
A7

KE
Description

ORI Aartage Touch Crrger UP g Pot 12000 | - [R26852) 5710’ GO Powor Supply 12V-10A 6500
ORI | T O Adage 1080 i e 1600 | (362002 | ACTC 5o B Crrgr & D 7600
ORI | A vantage Todch Pro 18VDG 20000 | | 72501 |\ or Zoms AGIDG Guitk Oharger 17800
06841 601 1150 /Lo .5 ol A Orrger 4600 | | 72921 | b Jone morzon 14000
RISH2| 0 CHARGER #5565 1A Ao Gt OF 2500

*FOR JAPANESE MARKET ONLY.

X TE
(Biik)

ORi41444 Sensor Wire 270mm (Brushless) 450 80461 PIT BOX 6800
ORI41445 ggn_sljcjr17 V\Tli\?eO ;grgnf;w ?élrﬁ;hless) 400 80462 :‘{'ggLﬂéXOX 1800
ORI41445 gﬁeﬂn_sqt;rj V\Tliltg mrgrrf; ?I;l;jihless) 350 80463 }F\’A_Izi'rl\'sj ?BX]CSX L 1800
P Ty 1200 | - |80d4 | 2 SN 550
onenzs| LT Ot anal 1800 | | soaes | IR TS, 150
e e 2600 | | 80466 | §, E TS o 400
OR8] G et -t ao0 | [mods7 | e 700
e P 400 | [eodss | it O R 1100
o B LAY | [ g SR
ORI43323 gu_cLl\(?r?rs/e?] t;ujé;glfg i black/silver 1000 | 180471M E’it‘ygloe:(M(-’\S/IizgR/ebc;y;Bg(Zk)? " 500
onuzs| CED bttt 507 6800 | | 80472 | £ TONOLT oy Off oac) 1300
RS LED b [T AT (10 2800 D ) 8000 | | soser | B0 KT BT MK 1800
ORBLZS L o) non Sarvo oSo 1008 2000 | | sosz2 | B9 KL T A 3800
ORBLZT VoL i Toaun Some VOS5 oy 12000 | | 87613 Y OoE A e Baa S 5000
36207P Efr;i'm“ﬁt‘e“r‘ph}é KYOSHO Original 2800 | | 87614 | (/OSHO é;[:r/yamgéggMM 7000
K A St oo Low (Black 1600 | | 87615 | 00O A el 8000
36228R ﬁ;ﬁiiﬁ";’nie”s}iﬁﬁ (TP;:};;)Low (Red) 1600 | | 07616 ||y OShO él?fyfngéigsgs 3500
80460 | /8 /% 16000 | | 67623 | KYOSHO 20 g 3000

44




7 E jJ }l/ CHEMICAL *FOR JAPANESE MARKET ONLY.

Mini-Z Low Friction Spray MF-One

Fluorine lubrication soray.

SP Baring Liquid

Retrieves potentiality of Bearing.

ACNE AFS X E A =Y AFS XA
Part Names Description (Feik) Part Names Description (Fitk)
T=bAYAY E-5-9Y~F- YYVOFENEELIC QY794 b (F38E/10cc) E 2 DE LA
ORMI702| potor Cleaning Spray Cleaner spray of car. 850 96178 Loctite(Medium Strength/10cc)| Stops loosing screw 1200
it =7 YA(2g/2pcs) 2g/27A A Y490y 7 LYY avi{5-(7.4cc) | RF YU 7EER (7 .4cc)
1879 Grease(2g/2pcs) 2g/2pcs 150 96180 | Microlon Precision Oiler(7.4cc)| Great fuel bearings (7.4cc) 3000
KYOSHO 27" yvl) b—(14g) | mepsiess i =7 77 YA(15g) R=ILF 7RI
96154 KYOSHO Special Glue(14g) |nsatant Glue 700 965068 | 4| Diff. Grease (15g) Grease for ball diferential. 900
FRPY 1ly-M1.0) T —HEPRIEEIC HG ¥ 3y Ux ERPAN: AP
96160 | FRP Gel Sheet(1.0) For body repair and reinforcement 2000 96508 | HG Joint Grease Grease for joint part. 800
96177 Mini-Z 0=7Y793YA7 L~ MF-One | 7 v k% EBR 7L — 130 96625 SPA 7YYy )Ry N N7V TEROUERE Z F1E 1000

z- 4 }L OI L *FOR JAPANESE MARKET ONLY.

SIL0200

ACE2

Part Names

YYAVAM #200 (40cc)
Silicone OIL #200 (40cc)

SI1L0250

YWAVA #250 (40cc)
Silicone OIL #250 (40cc)

SIL0300

YAV #300 (40cc)
Silicone OIL #300 (40cc)

SIL0350

VYAV #350 (40cc)
Silicone OIL #350 (40cc)

SIL0400

YAvA4) #400 (40cc)
Silicone OIL #400 (40cc)

RE

Description

5> )\—H
for shocks.
(40cc)

X TE A
(HiiR)

ACE2

REUM\EINES
YYIAVAAI #450 (40cc)

RE

Description

600 | |SIL0450) Silicone OIL #450 (40cc)

600 | 1810500 et B Y800 (aoee) .
o] |owosol ZAn A0 G0 | |l
600 | [siLosoo| gl #OOO (4 (O4C0(<::)C) o
600 siLosso| 2341l #650 (40cc)

Silicone OIL #650 (40cc)

X TE A
(Hi1R)

600

600

600

600

600

EX-«F v I‘i‘ﬁ SCREW - NUT etc. *FOR JAPANESE MARKET ONLY.

Set Screw(M3x12/10pcs)

E-Ring(E2.5/10pcs)

ACNE FS X E A A FS XA
Part Names Description (FiiR) Part Names Description (FiiR)
i 4k A(M2.6x5) (AyI2/TON) FyMM3x2.4/T0A)
1-812605H Btton Screw(Hex/M2.6x5/10pcs) 400 1N3024| Nut(M3x2.4/10pcs) 200
i 4vE A(M3x6) (\yJA/TON) FyMM3x3.3) 40V (BA)
513006 Byitton Screw(Hex/M3x6/10pcs) 300 | | N3033N] Nut(M3x3.3) Nylon (5pcs) 2100
1-5t3008H| & I7E A(M3x8) (\y72/T0N) 300 | |HNa03aNAl 7YMM3X3.3) 0V (K3/7 h-/5N) 300
Button Screw(Hex/M3x8/10pcs) -B Nut(M3x3.3) Nylon (Aluminium/Blue/5pcs)
1-813010H i 9 2A(M3x10) (Av72/10N) 300 1-N3033NA| TYMM3x3.3) 0V (WLE_/I/“/ N /5A) 300
Button Screw(Hex/M3x10/10pcs) -R Nut(M3x3.3) Nylon (Aluminium/Red/5pcs)
1-813012H K aut AM3x12)(n\y92/TON) 300 1-N3033NA| TyMM3x3.3) M0V (7}[/5/‘\/)111\“ -/5A) 300
Button Screw(Hex/M3x12/10pcs) -S Nut(M3x3.3)Nylon(Aluminium/Silver/5pcs)
. $ry7 b AM3x6/779Y £4/5) FyhM3x4.3) 40V (5A)
182800 o Screw(M3x6/Fianged/5pcs) 400 | |1-N3O43N| Ny y4(M3x4.3) Nylon (5pcs) 200
1-503008| ¥77 £ A(M3x8/5A) 000 | |MNa4aNA| FYMM3x4.3) HOV (FL3/7 I-/5N) 300
Cap Screw(M3x8/5pcs) -B Nut(M3x4.3) Nylon (Aluminium/Blue/5pcs)
1-503012| ¥177 £ A(M3x12/5A) 200 1-N30daNA| TYM(M3x4.3) 1Y (FL3/Lyh /5A) 300
Cap Screw(M3x12/5pcs) -R Nut(M3x4.3) Nylon (Aluminium/Red/5pcs)
1-523020 $ry7 b A(M3x20/5A) 200 1-N3043NA| TYMM3x4.3) 40 (FAI/YWN -/5N) 300
Cap Screw(M3x20/5pcs) -S Nut(M3x4.3)Nylon(Aluminium/Silver/5pcs)
1503000 | 197 £ A(M3x22/5\) 200 | |MN0SFNA| FUN(M4XA.5)755 HOU(NS/T I=/4N) 300
Cap Screw(M3x22/5pcs) B Nut(M4x4.5)Flanged Nylon(Alumi/Blue/4pc)
1523005 | F77 £ A(M3x25/5A)\ 200 1NAO4SFNA| FYM(M4x4.5)7755 HI(TLE/T -IF JAN) 300
Cap Screw(M3x25/5pcs) -6 | Nut(M4x4.5)Flanged Nylon(Alumi/Gold/4pc)
1-823030 $ry7 b A(M3x30/5A) 200 1-NAO4SFNA| TR (M4x4.5)7705 FAV (P /Lok J4AN) 300
Cap Screw(M3x30/5pcs) R Nut(M4x4.5)Flanged Nylon(Alumi/Red/4pc)
1-533006H| Tt A(M3x6) (\s72/10A) 300 1NAOLSFNA| TR (M4x4.5)7575 HDY(FAS/IUN ~/4N) 300
Flat Head Screw(Hex/M3x6/10pcs) S Nut(M4x4.5)Flanged Nylon(Alumi/Silver/4pc)
. #7£" A(M3x8) (\yJ2/TON) ] Tyh(M4x4.5) 7599 (10A)
1-533008H Flat Head Screw(Hex/M3x8/10pcs) 300 1-N4D45F Nut(M4x4.5) Flanged (10pcs) 200
t.sag010H| 7€ AM3x10)(A992/10A) 00 | [1v0seF | 19MM4x4.B) 7555 (RF-/T /8 ) 300
Flat Head Screw(Hex/M3x10/10pcs) B Nut(M4x4.5) Flanged (Steel/Blue/8pcs)
1-853003 tyh 2(M3x3/10A) 200 1-N4045F | Fyh(M4x4.5) 7509 (AF-N/Lyk /8A) 300
Set Screw(M3x3/10pcs) -R Nut(M4x4.5) Flanged (Steel/ Red/8pcs)
i tybe A(M3x4/10A) . TyMM4x5.6)7709" +0Y(5A)
1853004 Set Screw(M3x4/10pcs) 200 -NAOS6FN Nut(M4x5.6) Flanged Nylon (5pcs) 200
i tyh 2A(M3x5/10A) . 7y¥v-(M2x6x0.4/T0A)
1-853005 Set Screw(M3x5/10pcs) 200 1-H200604 Washer(M2x6x0.4/10pcs) 200
i tyh 2A(M3x6/10A) . 7y¥v-(M2.6x7x0.5/10A)
1-853006| St Screw(M3x6/10pcs) 200 | TW2B0705 550 (M2 6x7x0.5/1 0 ) 200
. tyb 2A(M3x10/10A) . 7y¥v-(M3x8x0.5/T0A)
1-853010| 5ot Screw(M3x10/0pcs) 200 | [1W300805| \n/2sher(M3x8x0.5/10pcs) 200
1-553012 tyb A(M3x12/10A) 200 1-E025 EYY7 (E2.5/10A) 150

45



*EXRFHEHBREIRITFR26E3/TAREDLNTY,  "Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

RBIANTVIN=") AT a2 IN=")DIBATE

KINSOBATERFZBFEAICRSETWLEEET

;mEE OB %EDUID B LTUESTIBATHANRT/IN—Y P ATV /IS— Y EEA
IhLBeolL L JEERDICETENTEET,

ﬂ - O/ —VERETEEBALTWERID BECAFRVEEE. 1YY —%y "B
e S TR SEERS TEAT TN TEST,
REEZF X UHEMERIAHIC K BEERFIFFR20E3B31HZH > TRTIBTWLWE
WTEBDEITDTFHTHELIZETW)
OERD WAL TRERRE (BHA) & BBICREFBRIBETT,
MHEBZIWHEIC K DREEFHEDPELD XITOTTROENERAEEICTSHERCLESI L,

XBEITTFEARIZE - LBREICBIRBEEFEX LOERICED, EndHBas L
XITDTHODUHTTHELIEE,

1.FTRBEETERDHLIIEEZ W,

FTIE BEKDOBIEN COEBZELBEVNKRDO W W BBICSRIELLEZTV SHED/N—Y DEED
BNIZEBATEX T ZORICH /BURRAE 2R FEICBRDEBAD R L—XICIRDET,

7

BIETHED/I =YD R EFRMUINESIGE T REDIA Y Z4 V=Y BEXRE*ZHBEINIEZDH TEXTEEXT,

AV SAVIR—YVEEBEE CHLD/IN—YDRBVPHESFZEERLBICTEX L LLESVW.EEERRRESZE I LW TN
BB TI BERDODCEEN BIEICHBEITLET,

K—EER>TVWEWBEHTEVWET,

A: BURERIAE TRER B: KIECRER/IN—VYE C: ZEXHISHM3~4HT
NR=YDRELHEEE EXULREZEXILAS, BERDOCHED. BEIC
R I %, BEIFLET,
" AVSIY
ﬁﬁ@g{%—i‘yﬁf 2 IV—‘VE%E
BURIEIGZD
ATVA—H
BENTY,
. J

2.8EICTTIIBWERIE RosETcREISEERSTHBATEEY,

RIEICITHBWESE. ZER—LAR—YADOREA Y Z1 03y I HSERULIAHEZ W,

p
A=Y NTERBEICALAD http://kyoshoshop-online.com

KYOSHOR—ALR—IVRDA VT VI ANS
REAVZAavTw=o Yy LT\
M AEQRIO—RZERT THAMAA TN
CEBEBYAIMITZIERATELET . MEERIF
EANDSZZHALIEEL,

AVSAY 3y T (AT =y ) TEERL
ONLINE SHOR S rnosesmaGE Lot
B W) ISE RV WL ITET DT
fEEWN,

REHatt
T243-0034 HFNIREAHMT153

OHHV A1 —EHREET
B 046-229-4115 BHEE : B~2R (RSAER<) 13:00~19:00



The service mentioned below is available only for Japanese market.

B3P BIEETRBLAOBHVA LR E

L % 151 [A] KH

M TlD, BIELUTATLEFL WA RBVWERECIWVWE LS, TBAWCEW:
IRFEIEXR 2. BB —T—HEREALHEVWEEL LIV,
REI——MHAEABBEVWEETORIE. BEFWELH, TEOBBEWVWEEHIK
ICHBEIFZ CEEADDZ, 77V I AXRIFEETEED SEEI W,

RENDOEEWSEE - R ——HE,

RBICBEVWGEORIE, TREI—T—HEREICTERE LS,
BEWEETOEIE. FTICERPEYL/ BRGREZ CARDS A, X/ BkGHGAEOR—IE, TEES, BnES
(F—No)ZzRHWB R E, BENEFKWICEMSELLE W,

zszcosmnatir: 040-229-41 15 =scosmuatipl~am@nsn%R)13:00~19:00,

raxcosmwati: 046-229-10501 it e siihe anmanens

BETOsMVAtE : T243-0034 HR/IIE EAT finF153 REM®KAST 1—Y—1HBHA=%0

-------------------------------------------------------------------------------------------- BEUR U oo

HEWS AR

BEWE TR FAXECREBETEED LSV BEETERF RE TR DSAEZERBSIETREXT,
HxDBEIF BEVWGERAEOIE—ZRE LTSV,

[ = No.30070 EEEE ULTIMA SC6 )
5% BERFE [TEBA .
o YN - ———  )|gpg|T® & A H
>MEF A—=h—% [5LRE2 - ET—4—
FaK LN
JUHF
— R/CIE 0] F
=i T
CEE
7R 28
ZHEED .
Bk EEE ( ) FAX ( )
FHOBER |
Mgk | o ( ) FAX ( )
| B~ (REBER)13:00~19.00 CBESE A BKEE : g | RINo.smeAm )
( _ N\
BEIWESE TEEAMR a8/ RES BB~ VB OBRES (F—No) EAWSHRE, BEN BEMICTRALLEE L,
\, J

XRERARHE TR, BEROBABROREICHEANTED T, BERLDO, EXRUTBHVEEZRBU T A EEROBABRICOEEL TR (1)~B)DBEAZRE | CE=EICRRH
UeDRATRI B L5 EEBDEEA. (1)BEROFFOEEEZRIIHG, QEFRICEDERTHERERIILEG. Q)T —EXDRED/HLBHOETLICHTT 255,



IKKyOSHO

HE FINEST RADIO CONTROL MODELS

*KYOSHO CORPORATION hereby declare that this product is in compliance with

the essential requirements and other relevant provisions of Directive 1999/5/EC. ﬁ?&ﬁ*ﬂi ﬁ%*j:

The Declaration of Conformity (DoC) can be downloaded at following URL.

www.kyosho.com/eng/support/doc/index.html T243-0034 #H/IEEARMMF153
—— @1 — Y —MHAXEEEEFE 046-229-4115

[X—h—iEEORESREBAELT BEVWEEIE : BR~SR@SAER)13 1 00~19 : 00

REICR/CEELAHEL & 5, I 01114031 PRINTED IN JAPAN

11/ iijri LM




	30070 ULTIMA SC6 IM_ 1
	30070 ULTIMA SC6 IM_ 2
	30070 ULTIMA SC6 IM_ 3
	30070 ULTIMA SC6 IM_ 4
	30070 ULTIMA SC6 IM_ 5
	30070 ULTIMA SC6 IM_ 6
	30070 ULTIMA SC6 IM_ 7
	30070 ULTIMA SC6 IM_ 8
	30070 ULTIMA SC6 IM_ 9
	30070 ULTIMA SC6 IM_10
	30070 ULTIMA SC6 IM_11
	30070 ULTIMA SC6 IM_12
	30070 ULTIMA SC6 IM_13
	30070 ULTIMA SC6 IM_14
	30070 ULTIMA SC6 IM_15
	30070 ULTIMA SC6 IM_16
	30070 ULTIMA SC6 IM_17
	30070 ULTIMA SC6 IM_18
	30070 ULTIMA SC6 IM_19
	30070 ULTIMA SC6 IM_20
	30070 ULTIMA SC6 IM_21
	30070 ULTIMA SC6 IM_22
	30070 ULTIMA SC6 IM_23
	30070 ULTIMA SC6 IM_24
	30070 ULTIMA SC6 IM_25
	30070 ULTIMA SC6 IM_26
	30070 ULTIMA SC6 IM_27
	30070 ULTIMA SC6 IM_28
	30070 ULTIMA SC6 IM_29
	30070 ULTIMA SC6 IM_30
	30070 ULTIMA SC6 IM_31
	30070 ULTIMA SC6 IM_32
	30070 ULTIMA SC6 IM_33
	30070 ULTIMA SC6 IM_34
	30070 ULTIMA SC6 IM_35
	30070 ULTIMA SC6 IM_36
	30070 ULTIMA SC6 IM_37
	30070 ULTIMA SC6 IM_38
	30070 ULTIMA SC6 IM_39
	30070 ULTIMA SC6 IM_40
	30070 ULTIMA SC6 IM_41
	30070 ULTIMA SC6 IM_42
	30070 ULTIMA SC6 IM_43
	30070 ULTIMA SC6 IM_44
	30070 ULTIMA SC6 IM_45
	30070 ULTIMA SC6 IM_46
	30070 ULTIMA SC6 IM_47

